Assembly Drawing For Kit 74320 & Kit 74322 To Working Bench 1600 mm & 2000 mm ( Light Duty frames )

Step 1 Step 2 Step 3

Diagram Z1

(9-1017 or
, 9-1018>
0 . 1
% Diagram Z1
-
-

(8-1008 or
8-1009>

(74102 or 741000

KIT 74320 FOR WORKING BENCH 1600MM:

- (74102) PERFORATED TOOL PANEL 666x480MM: 2 PCS
- (9-1012) PERFORATED UPRIGHTS 1446MM: 3 P(S

- (9-1017) CROSS BRACE 645MM: 2 PCS

- (9-1010) SUSPENSION RAIL 645x75MM: 1PCS

- (9-1004) SHELF 645x300MM: 2 PCS

- (8-1008) REAR FRAME 1420MM: 1P(S

- (76113} MIXED SET OF HOOKS, 30PCS: 1B (ZINC)

- PLASTIC BOX 110: 5 PCS
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KIT 74322 FOR WORKING BENCH 2000MM:

- {74100) PERFORATED TOOL PANEL 896x480MM: 2 PCS
- 19-1012) PERFORATED UPRIGHTS 146MM: 3 PCS

- 19-1016) CROSS BRACE 875MM: 2 PCS

- 19-1009) SUSPENSION RAIL 875x75MM: 1 PCS

- 19-1003) SHELF 875x300MM- 2 PCS

- {8-1009) REAR FRAME 1920MM: 1 PCS

- {74113) MIXED SET OF HODKS, 30PCS: 18 (ZINC)

- PLASTIC BOX 110: 1 PCS
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Includes fasteners:

1/ 06 sets of M6x40 with nuts and washers

2/ 03 pcs of Wood screws with washer 5x20mm

3/ 06 sets of M8x60 with washer 8x 30 and square nuts M8 32x32x4
4/ 04 sets M6x25 with lock nuts and washers

5/ 08 sets M6x15 with washers and nuts



